NOTE:1. SHRINKING IS NORMAL STATUS.
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2.MADE OF EQUIVALENT MATERIAL.
MITEREERY.
3. THE COLOR BATCH TEST REPORT IS ONLY FOR FIRST LOT TEST.
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